UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar 2530615 FUEL INJECTOR GROUP

Request info

Request#126631
CreatedSeptember 9, 2016
StatusExpired (has quotes: 5)
Ship To East Rutherford, New Jersey, United States
ContactsHidden for viewing. Expired

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar 2530615 FUEL INJECTOR GROUP New; Original, OEM, Aftermarket 6 pcs Price request
Caterpillar 1774752 FUEL INJECTOR GROUP New; Original, OEM, Aftermarket 6 pcs Price request
Caterpillar 1908977 PUMP GROUP-FUEL PRM & WATER SEP (-PRIMARY FUEL FILTER) New; Original, OEM, Aftermarket 4 pcs Price request
Caterpillar 2275952 CYLINDER HEAD AS New; Original, OEM, Aftermarket 6 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar 248-13393SINGLE FUEL INJECTOR 6 pcs
Caterpillar 295-9888KIT-SEAL 2 pcs
Caterpillar 283-9984KIT-BRAKE LINING 4 pcs
Caterpillar 283-9981BRAKE GROUP-PARKING 1 pcs
Caterpillar 161-8919MOTOR GROUP-PISTON 1 pcs
Caterpillar 230-7149SENSOR GROUP-SPEED (-CRANKSHAFT SPEED-TIMING, CRANKSHAFT) 2 pcs
Caterpillar 239-5674SENSOR GROUP-PRESSURE (-AIR INLET MANIFOLD) 1 pcs
Caterpillar 274-7396SENSOR GROUP-TEMPERATURE (-ENGINE COOLANT) 1 pcs
Caterpillar 274-7395SENSOR GROUP-TEMPERATURE (-AIR INLET MANIFOLD) 1 pcs
Caterpillar 239-2397SENSOR GROUP-SPEED (-TIMING, CAMSHAFT) 1 pcs
Caterpillar 239-2396SENSOR GROUP-PRESSURE (-ENGINE OIL, FUEL) 3 pcs
Caterpillar 239-2395SENSOR GROUP-PRESSURE (-ATMOSPHERIC AIR) 1 pcs
Caterpillar 221-3416SENSOR GROUP-PRESSURE (-PAYLOAD, LIFT CYLINDER OIL) 1 pcs
Caterpillar 190-8977PUMP GROUP-FUEL PRM & WATER SEP (-PRIMARY FUEL FILTER) 1 pcs
Caterpillar 233-6742VALVE GROUP-CHECK (-FUEL FILTER) 1 pcs
Caterpillar 227-5723PUMP GROUP-FUEL TRANSFER 1 pcs
Caterpillar 223-9147PUMP GROUP-WATER 6 pcs
Caterpillar 234-7857TURBOCHARGER GROUP 2 pcs
Caterpillar 249-0712INJECTOR GROUP-FUEL 3 pcs
Caterpillar 1R-0749FILTER-FUEL (ADVANCED EFFICIENCYSECONDARY) 12 pcs
Caterpillar 1R-0751FILTER-FUEL (ADVANCED EFFICIENCYHIGH EFFICIENCY) 12 pcs
Caterpillar AF-2515MElement Air Filter Secundary 12 pcs
Caterpillar P527484Element Air Filter Primary 12 pcs
Caterpillar 1R-1807FILTER AS-ENGINE OIL (ADVANCED EFFICIENCY) 12 pcs
Quote attached spare part list for Forklift CAT-966H (RFQ#5)
Caterpillar 482-9897 1 pcs
Caterpillar 248-13393SINGLE FUEL INJECTOR 6 pcs
Caterpillar 295-9888KIT-SEAL 2 pcs
Caterpillar 283-9984KIT-BRAKE LINING 4 pcs
Caterpillar 283-9981BRAKE GROUP-PARKING 1 pcs
Caterpillar 161-8919MOTOR GROUP-PISTON 1 pcs
Caterpillar 230-7149SENSOR GROUP-SPEED (-CRANKSHAFT SPEED-TIMING, CRANKSHAFT) 2 pcs
Caterpillar 239-5674SENSOR GROUP-PRESSURE (-AIR INLET MANIFOLD) 1 pcs
Caterpillar 239-5674SENSOR GROUP-PRESSURE (-AIR INLET MANIFOLD) 1 pcs
Caterpillar 274-7396SENSOR GROUP-TEMPERATURE (-ENGINE COOLANT) 1 pcs
Caterpillar 274-7395SENSOR GROUP-TEMPERATURE (-AIR INLET MANIFOLD) 1 pcs
Caterpillar 239-2397SENSOR GROUP-SPEED (-TIMING, CAMSHAFT) 1 pcs
Caterpillar 239-2396SENSOR GROUP-PRESSURE (-ENGINE OIL, FUEL) 3 pcs
Caterpillar 239-2396SENSOR GROUP-PRESSURE (-ENGINE OIL, FUEL) 1 pcs
Caterpillar 239-2395SENSOR GROUP-PRESSURE (-ATMOSPHERIC AIR) 1 pcs
Caterpillar 221-3416SENSOR GROUP-PRESSURE (-PAYLOAD, LIFT CYLINDER OIL) 1 pcs
Caterpillar 190-8977PUMP GROUP-FUEL PRM & WATER SEP (-PRIMARY FUEL FILTER) 1 pcs
Caterpillar 233-6742VALVE GROUP-CHECK (-FUEL FILTER) 1 pcs
Caterpillar 233-6742VALVE GROUP-CHECK (-FUEL FILTER) 1 pcs
Caterpillar 227-5723PUMP GROUP-FUEL TRANSFER 1 pcs
Caterpillar 223-9147PUMP GROUP-WATER 1 pcs
Caterpillar 234-7857TURBOCHARGER GROUP 1 pcs
Caterpillar 249-0712INJECTOR GROUP-FUEL 2 pcs
Caterpillar 9X9720BATTERY (-MAINTENANCE FREE) 2 pcs
Caterpillar 9T-9054FILTER ELEMENT-OIL (STANDARD EFFICIENCY) 3 pcs
Caterpillar 8T-9054BOLT 3 pcs
Caterpillar 1R-0749FILTER-FUEL (ADVANCED EFFICIENCYSECONDARY) 12 pcs
Caterpillar 1R-0751FILTER-FUEL (ADVANCED EFFICIENCYHIGH EFFICIENCY) 12 pcs
Caterpillar AF-2515MElement Air Filter Secundary 6 pcs
Caterpillar P527484Element Air Filter Primary 6 pcs
Caterpillar 1R-1807FILTER AS-ENGINE OIL (ADVANCED EFFICIENCY) 12 pcs
Please quote related spare parts for Forklift CAT-966H (RFQ#2)
Caterpillar D8T3383453SOLENOID AS-STARTING MOTOR (24-VOLT) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T5011179 New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T3870317 New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T3870314 New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T4526716 New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T1908494BOLT (M30X3.5X200-MM) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T5P7213WASHER-BETWEEN WELDED NUT & TOP SWIVEL New; Original, OEM, Aftermarket16 pcs
Caterpillar D8T0S0484CAP SCREW (2 1/4" LONG) New; Original, OEM, Aftermarket16 pcs
Caterpillar D8T3324916PUMP GP-GEAR New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T2S4078SEAL-O-RING (ID=37.47mm) New; Original, OEM, Aftermarket8 pcs
Caterpillar D8T6V3298PLUG-MAGNETIC New; Original, OEM, Aftermarket8 pcs
Caterpillar D8T5F7054SEAL--TO SEAL SUCTION TUBE TO PUMP (PUMP END ONLY) New; Original, OEM, Aftermarket8 pcs
Caterpillar D8T9S4185PLUG--TO SEAL HYDRAULIC PUMP TO SUMP OF LIMIT SYSTEM New; Original, OEM, Aftermarket8 pcs
Caterpillar D8T8T4185BOLT (M10X1.5X50MM) (M10X1.5X50-MM) New; Original, OEM, Aftermarket6 pcs
Caterpillar D8T8T4182BOLT-PLT (M10 X 1.5 X 45) New; Original, OEM, Aftermarket6 pcs
Caterpillar D8T8T4121WASHER-HARD (11X21X2.5-MM THKM10X1.50X30MM) New; Original, OEM, Aftermarket12 pcs
Caterpillar D8T2119087COUPLING AS New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T2093421SLIP JOINT GROUP New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T2956897HOSE AS New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T2200771BOLT-12 POINT HEAD (M16X2X45-MM) New; Original, OEM, Aftermarket30 pcs
Caterpillar D8T2848532ANTENNA AS New; Original, OEM, Aftermarket10 pcs
Caterpillar D8T3722905 New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T8T4139CAPSCREW (HEX HD M12 X 1.75 X 30L GR 10.9) New; Original, OEM, Aftermarket30 pcs
Caterpillar D8T3848612FUEL PUMP New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T3T5760BATTERY New; Original, OEM, Aftermarket8 pcs
Caterpillar D8T3435527BOWL AS New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T2076941SWITCH AS-TOGGLE (SINGLE POLEDETENT LOCKOUT) New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T1908977PUMP GROUP-FUEL PRM & WATER SEP (-PRIMARY FUEL FILTER) New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T8T4136CAPSCREW (HEX HD M10 X 1.50 X 25L GR 10.9) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T8T4222WASHER-PLATED (11X32X2.5-MM THK) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T2569990COVER AS-ACCESS New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T8T4131NUT (M20X2.5-THD) New; Original, OEM, Aftermarket28 pcs
Caterpillar D8T6C9149WASHER (22X50X10-MM THK) New; Original, OEM, Aftermarket30 pcs
Caterpillar D8T7X2566BOLT (M20X2.5X110-MM) New; Original, OEM, Aftermarket10 pcs
Caterpillar D8T2173655RETAINER New; Original, OEM, Aftermarket28 pcs
Caterpillar D8T6W3924BLADE AS-WIPER (558-MM) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T6V5851BLADE AS-WIPER (400-MMREAR) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T1285040BLADE AS-WIPER (330-MMFRONT) New; Original, OEM, Aftermarket16 pcs
Caterpillar D8T3305015MOTOR GROUP-WINDOW WIPER (-FRONT) New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T3257464MOTOR GP-WIP New; Original, OEM, Aftermarket1 pcs
Caterpillar D8T2310167FILTER ELEMENT AS-AIR (PRIMARY) New; Original, OEM, Aftermarket15 pcs
Caterpillar D8T2098217FILTER ELEMENT-CAB AIR (STANDARD EFFICIENCYRECIRCULATION) New; Original, OEM, Aftermarket15 pcs
Caterpillar D8T6I2506FILTER ELEMENT AS-AIR (-SECONDARY) New; Original, OEM, Aftermarket10 pcs
Caterpillar D8T6I2505FILTER ELEMENT AS-AIR (-PRIMARY) New; Original, OEM, Aftermarket10 pcs
Caterpillar D8T1T0068PIN (.188" DIAMETER) New; Original, OEM, Aftermarket20 pcs
Caterpillar D8T5P8249WASHER (FOR NON-R.O.P.S. & ROLLOVER GROUP) New; Original, OEM, Aftermarket40 pcs
Caterpillar D8T6T1140BOLT-ROLLER MOUNTING New; Original, OEM, Aftermarket40 pcs
Caterpillar D8T1311651CAP AS-TRACK ROLLER New; Original, OEM, Aftermarket20 pcs
Caterpillar D8T3S1349WASHER-HARD (31X52.5X6-MM THK) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T9W4480BOLT (1-1/8-7X5.5-IN) New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T3069441CAP AS-TRACK IDLER New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T2393345HOSE AS New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T1086982HOSE AS New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T1086981HOSE AS New; Original, OEM, Aftermarket2 pcs
Caterpillar D8T1933063CAP-BEARING New; Original, OEM, Aftermarket4 pcs
Caterpillar D8T1956283NUT-SQUARE (M30X3.5-THD) New; Original, OEM, Aftermarket8 pcs
Caterpillar D8T3E9850BOLT (M30X3.5X220MM THD) New; Original, OEM, Aftermarket8 pcs
Caterpillar D8T8T4122WASHER-HARD-TO LOCK CARRIER ROLLERS New; Original, OEM, Aftermarket128 pcs
Caterpillar D8T8C6362BOLT-PLT (5/8UNC X 2 3/4) New; Original, OEM, Aftermarket128 pcs
Caterpillar D8T7G6442NUT-TRACK (7/8-14-THD) New; Original, OEM, Aftermarket344 pcs
Caterpillar D8T6V1723BOLT-TRACK (7/8-16X3.43IN) (7/8-14X3.42-IN) New; Original, OEM, Aftermarket344 pcs
Caterpillar D8T6V1725BOLT-TRACK MASTER (7/8-14X5.08-IN) New; Original, OEM, Aftermarket16 pcs
Caterpillar D8T6V1724BOLT-TRACK MASTER (7/8-14X3.78-IN) New; Original, OEM, Aftermarket16 pcs
Caterpillar D8T2198689BELT-SERPENTINE New; Original, OEM, Aftermarket3 pcs
Caterpillar 824H4N1059GASKET (STARTING MOTOR) New; Original, OEM, Aftermarket20 pcs
Caterpillar 824H1061430STEP ASSEM. New; Original, OEM, Aftermarket2 pcs
Caterpillar 824H1211337SUPPORT-STEP (RUBBER) New; Original, OEM, Aftermarket4 pcs
Caterpillar 824H1494692STEP ASSEM. New; Original, OEM, Aftermarket2 pcs
Caterpillar 824H1233453SUPPORT-STEP (RUBBER) New; Original, OEM, Aftermarket4 pcs
Caterpillar 824H1906560BELT-SERPENTINE New; Original, OEM, Aftermarket3 pcs
Caterpillar 824H1070266FILTER ELEMENT-CAB AIR (STANDARD EFFICIENCY) New; Original, OEM, Aftermarket6 pcs
Caterpillar 824H1127448FILTER ELEMENT-CAB AIR (STANDARD EFFICIENCY) New; Original, OEM, Aftermarket6 pcs
Caterpillar 824H1063973FILTER ELEMENT AS-AIR (SECONDARY) New; Original, OEM, Aftermarket6 pcs
Caterpillar 824H1063969FILTER ELEMENT AS-AIR (PRIMARY) New; Original, OEM, Aftermarket6 pcs
Caterpillar 824H1618919MOTOR GROUP-PISTON New; Original, OEM, Aftermarket1 pcs
Caterpillar 824H1312431HOSE AS New; Original, OEM, Aftermarket4 pcs
Caterpillar 824H1728283HOSE AS New; Original, OEM, Aftermarket4 pcs
Caterpillar 824H1177703HOSE AS New; Original, OEM, Aftermarket2 pcs
Caterpillar 824H6V8237PLAIN WASHER - HARDENED New; Original, OEM, Aftermarket105 pcs
Caterpillar 824H6V8132BOLT (M24X3.0X120MM) New; Original, OEM, Aftermarket105 pcs
Caterpillar 824H8C8722NUT (M30 X 3.50 THD) New; Original, OEM, Aftermarket4 pcs
Caterpillar 824H9W7602SHIM (.8 MM THK) (0.8-MM THK) New; Original, OEM, Aftermarket210 pcs
Caterpillar 824H6F7523CAP AS-BEARING New; Original, OEM, Aftermarket4 pcs
Caterpillar 824H3740750Injector New; Original, OEM, Aftermarket6 pcs
Please inform lead times
Caterpillar 2530615FUEL INJECTOR GROUP New; Original, OEM1 pcs
Caterpillar 2068700PUMP GROUP-GEAR (-POWER TRAIN OIL) New; Original, OEM1 pcs
Caterpillar 2042578PUMP GROUP-PISTON (-HYDRAULIC FAN) New; Original, OEM1 pcs
Caterpillar 2051823PUMP GROUP-PISTON (-STEERING) New; Original, OEM1 pcs
Caterpillar 2141091PUMP GROUP-PISTON (-IMPLEMENT) New; Original, OEM1 pcs
Caterpillar 3327298CAMSHAFT New; Original, OEM1 pcs
Caterpillar 1171653PUMP GROUP-TRANSMISSION New; Original, OEM1 pcs
Caterpillar 2441023PUMP GROUP-GEAR (-FRONT SECTION) New; Original, OEM1 pcs
Caterpillar 1799775MOTOR GROUP-SWING New; Original, OEM1 pcs
Caterpillar 2402998PUMP GROUP-GEAR (-AUXILIARY HYDRAULIC-AUXILIARY) New; Original, OEM1 pcs
Caterpillar 1774754INJECTOR GROUP-FUEL New; Original, OEM30 pcs
Caterpillar 1949453ROTATING GROUP-PUMP (-BRAKE, HYDRAULIC FAN) New; Original, OEM1 pcs
Caterpillar 1694883PUMP GROUP-PISTON (-HYDRAULIC FAN-FAN) New; Original, OEM1 pcs
Caterpillar 2001934PUMP GROUP-PISTON (-IMPLEMENT & STEERING) New; Original, OEM1 pcs
Caterpillar 1908977PUMP GROUP-FUEL PRM & WATER SEP (-PRIMARY FUEL FILTER) New; Original, OEM2 pcs
Caterpillar 1774752FUEL INJECTOR GROUP New; Original, OEM30 pcs
Caterpillar 2133193ROD AS-CONNECTING (NON-DRILLED) New; Original, OEM12 pcs
Caterpillar 2275952CYLINDER HEAD AS New; Original, OEM6 pcs
Caterpillar 2715658CRANKSHAFT AS New; Original, OEM1 pcs
Caterpillar 2167921CAMSHAFT ASSEM. New; Original, OEM2 pcs
Caterpillar 2068700PUMP GROUP-GEAR (-POWER TRAIN OIL) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2674631CYLINDER BLOCK AS New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2042578PUMP GROUP-PISTON (-HYDRAULIC FAN) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2051823PUMP GROUP-PISTON (-STEERING) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2141091PUMP GROUP-PISTON (-IMPLEMENT) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2243245ROD AS New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2219360CRANKSHAFT AS New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 3327298CAMSHAFT New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1171653PUMP GROUP-TRANSMISSION New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1912943MOTOR GROUP-GEAR (-HYDRAULIC FAN) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2441023PUMP GROUP-GEAR (-FRONT SECTION) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2402998PUMP GROUP-GEAR (-AUXILIARY HYDRAULIC-AUXILIARY) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1774754INJECTOR GROUP-FUEL New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1807341PUMP GROUP-UNIT INJECTOR HYD New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1949453ROTATING GROUP-PUMP (-BRAKE, HYDRAULIC FAN) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1694883PUMP GROUP-PISTON (-HYDRAULIC FAN-FAN) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 2001934PUMP GROUP-PISTON (-IMPLEMENT & STEERING) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1908977PUMP GROUP-FUEL PRM & WATER SEP (-PRIMARY FUEL FILTER) New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs
Caterpillar 1774752FUEL INJECTOR GROUP New, Reconditioned, Used; Original, OEM, Aftermarket1 pcs